
 
 

 

March 27, 2017 
 

Sanitary Survey Report 
For 

Oceano Community Services District – 401005 
San Luis Obispo County 

 
State Water Resources Control Board 

Division of Drinking Water 
Southern California Field Operations Branch 

Kam Kei Chen, Water Resource Control Engineer 
 

I. INTRODUCTION 
 
Purpose of Report 
The purpose of this report is to document the findings of the recent Sanitary Survey conducted 
at Oceano Community Services District (OCSD).  Sanitary Surveys are required every three 
years, at a minimum, and cover eight different elements:  Source, Treatment, Distribution 
System, Finished Water Storage, Pumps/Pump Facilities/Controls, Monitoring/Reporting/Data 
Verification, System Management and Operation, and Operator Compliance with State 
Requirements.  Each element is comprised of several components.  The water system needs to 
comply with all regulations pertaining to each element.  If the Division of Drinking Water (DDW) 
identifies a significant deficiency in any element category during a Sanitary Survey, the water 
system will be required to correct the significant deficiency in a specified time frame. 
 
System Description and Information 
The OCSD operates under a domestic water supply permit with permit number 05-06-02P-006, 
issued by the DDW on February 26, 2002.  It is classified as a community public water system.  
OCSD provides potable water services to residential and commercial/institutional customers 
located within its service area.  OCSD is located in southwest San Luis Obispo County between 
the Pacific Ocean and Highway 101. 
 
OCSD operates three active groundwater wells, two domestic water storage reservoirs, a 
connection to the Lopez Project (LP)/Central Coast Water Authority (CCWA), a hydropneumatic 
tank, one booster pump station, and a distribution system.  OCSD maintains an emergency 
interconnection with the City of Grover Beach.  It has three inactive wells – Wells 3, 5 and 7.  
Well 3 and 5 had been destroyed.  OCSD serves a population of approximately 8,125 as 
reported in its 2015 electronic Annual Report.  OCSD has 2,196 active connections.  The 
majority of the service connections are residential connections with a total of 2,034 connections.  
The remaining service connections include 128 commercial or institutional connections and 34 
landscape irrigation connections.  OCSD reports six inactive and four other service connections 
in its 2015 Annual Report. 
 



Oceano Community Services District  
February 21, 2017 Sanitary Survey 
 

2 
 

DDW previously conducted a Sanitary Survey of OCSD on May 16, 2013.  OCSD was last cited 
for a Lead and Copper Rule (LCR) violation in 2013 because it failed to collect the triennial LCR 
samples in 2012. 
 
Source of Information 
All information included in this report is from DDW files, OCSD personnel, and a site visit on 
February 21, 2017. 
 

II. INVESTIGATION AND FINDINGS 
 
II.a  Element 1 –  Sources 
 
Surface Water 
In the last few years, OCSD’s main source of potable water was the treated surface water from 
the Lopez Project (LP) and CCWA.  OCSD has 750 acre-feet annual allotment from CCWA. 
 
Lopez Project 
OCSD receives the LP water through an 8-inch metered connection.  The connection has a 600 
gallons per minute (gpm) capacity.  The LP’s water supply is from the Lopez Lake.  The Lopez 
Lake is used for recreational activities including body contact sports, boating, fishing, picnicking 
and overnight camping.  Water from the Lopez Lake is first released and stored at the Terminal 
Reservoir which provides an average of 30-40 days of detention time before treatment in the 
Lopez Project Water Treatment Plant (LPWTP). 
 
The LPWTP is located adjacent to the Terminal Reservoir.  It is a membrane filtration treatment 
plant.  It has a 6 million-gallon per day (MGD) design capacity and a peak capacity of 7 MGD.  
The pre-treatment processes include injection of potassium permanganate for manganese 
control and oxidation with chlorine dioxide/free chlorine (if necessary).  The treatment processes 
include coagulation, flocculation, dissolved air floatation (DAF) and membrane filtration.  The 
finished water then moves through a 60-inch chlorine contact time pipe to meet the Surface 
Water Treatment Rule (SWTR) requirements.  The SWTR compliant treated water is disinfected 
with chloramines and/or blended with chloraminated treated State Project Water (SPW) from the 
CCWA.  That water is then sent to the LP clearwell for storage or to the transmission main for 
distribution to the participating water systems.  The clearwell reservoir has a 2.25 million-gallon 
storage capacity.   
 
Central Coast Water Authority 
The CCWA is a wholesale supplier of treated surface water from the SPW.  It supplies potable 
water to participating member agencies.  The CCWA supply is a supplement to the local water 
sources and the participating member agencies have to maintain their own local sources.  The 
Department of Water Resources (DWR) delivers raw SPW to three open raw water reservoirs 
located at CCWA’s Polonio Pass Water Treatment Plant (PPWTP) site.  DWR utilizes five 
pumping plants and 13 miles of raw water transmission lines to send water to the three open 
raw water reservoirs. 
 
The raw SPW is treated at the PPWTP.  PPWTP is a 43 MGD conventional water treatment 
plant.  The pre-treatment process could include minimal chlorination.  The treatment processes 
include coagulation, flocculation, sedimentation, filtration, chlorination and chloramination.  The 
treated water is delivered to the participating member agencies through 126 miles of 
transmission mains and seven distribution storage reservoirs.  The pressure in the transmission 



Oceano Community Services District  
February 21, 2017 Sanitary Survey 
 

3 
 

mains is maintained by gravity.  The seven reservoirs provide a total storage capacity of 23 
million gallons (MG).  The transmission main ends at the Sana Ynez Pump Station through an 
air gap.  The water is dechlorinated and pumped to Lake Cachuma at the pump station. 
 
Groundwater 
OCSD has three active groundwater wells – Wells 4, 6 and 8 – and three inactive well (Wells 3, 
5 and 7).  Wells 3 and 5 were destroyed.  There are no sewer lines or sewage disposal facilities 
located within 50 and 100 feet of well sites, respectively.  All the wells are located more than 
150 feet from surface water and are not subject to the SWTR. 
 
When starting up, Wells 4 and 6 can discharge to waste to a green polyurethane tank through 
an air gap.  OCSD can re-use that water for non-potable purposes or discharge that water to the 
sewage through another airgap. 
 
OCSD conducted the drinking water source assessment of Wells 4, 6 and 8 back in January 
2001.  The following table lists the top possible contaminating activities for the wells.   
 

Table 1:  Possible Contaminating Activities 

Well 
Physical 
Barrier 

Effectiveness 
Possible Contaminating Activities (top ranked) 

Well 4 Low 

Automobile gas station, historic gas station, automobile body shops, sewer 
collection systems, utility stations maintenance areas, high density 
housing, parking lots/malls, storm water detention facilities, automobile 
repair shops, fleet/truck/bus terminals, airports maintenance/fueling area, 
equipment storage yard, irrigated crops, food processing 

Well 6 Moderate 
Sewer collection system, utility stations maintenance areas, high density 
housing, storm water detention facilities, water supply wells, school 

Well 8 Moderate 

Automobile gas station, sewer collection systems, above ground storage 
tanks, irrigated crops, food processing, high density housing, parking 
lots/malls, storm water detention facilities, agricultural/irrigation wells, 
airports maintenance /fueling areas, historic gas stations, metal plating & 
finishing & fabricating, surface water 

 
Well 4 
The well was constructed in 1952 with a depth of 200 feet.  It has no annular seal, but has a 
concrete surface seal.  The well is equipped with a 14-inch steel casing.  The highest 
perforations are 114 feet below the ground level.  Two clay layers are located from 72 to 76 feet 
and 86 to 112 feet below the ground level.    The well is housed in a metal building at OCSD’s 
plant yard in a residential neighborhood.  The well has a Berkeley deep water turbine pump 
which is power by a 40 horse power (hp) GE electric motor.  The air vacuum release valve for 
the well is screened.  The well discharges to the reservoirs. 
 
The well has elevated nitrate levels, but has been below the maximum contaminant level (MCL) 
since 1992.  The well exceeds the selenium MCL of 50 ug/l.  OCSD blends Well 4 (when in 
used) and Well 6 with LP and CCWA water at Reservoir 2 prior to delivering water to the 
distribution system.  The blended water complies with California drinking water standards. 
 
Well 6 
The well was constructed in 1979 with a depth of 606 feet.  It is equipped with a 12-inch steel 
casing that reaches all the way to the well bottom.  The well is surface sealed and has a 300 
feet deep annular seal.  Its highest perforations are 305 feet below the surface.  There are two 



Oceano Community Services District  
February 21, 2017 Sanitary Survey 
 

4 
 

clay layers which are located from 71 to 75 feet and 132 to 143 feet below the ground level.  
The well is housed in a wooden building on OCSD’s plant site.  It has a Peerless deep water 
turbine pump which is power by a 75-hp Yokawa electric motor.  The air vacuum release valve 
for the well is screened.  The well discharges to the reservoirs and blends with Well 4 and the 
LP/CCWA water for lowering of the nitrate and selenium level.  The well exceeded the iron 
secondary standard during the August 2, 2016 sampling event. 
 
Well 8 
The well was constructed in 1984 with a depth of 540 feet.  It is equipped with a 12-inch steel 
casing that extends to 525 feet below ground level.  The well is surface sealed and has a 370 
feet annular seal.  The well’s highest perforation is 380 feet below ground level.  It has six clay 
layers above the highest perforations.  The clay layers are located at the depths of 20 feet (3 
feet thick), 40 feet (40 feet thick), 83 feet (6 feet thick), 94 feet (9 feet thick), 161 feet (16 feet 
thick) and 215 feet (5 feet thick).  The well has an Aurora deep well turbine pump which is 
powered by a 125-hp U.S. electric motor.  The air vacuum release valve for the well is 
screened.   
 
A 1,000-gallon above ground diesel storage tank is located about 100 feet from the well site.  
The diesel tank is checked for leaks periodically.  There is a secondary containment for the 
diesel tank. 
 
Well 7 (Inactive) 
The well was constructed in 1984 with a depth of 170 feet.  It is equipped with a 162 feet long 
10-inch steel casing.  The well is surface sealed and has a 50 feet annular seal.  The well is not 
housed, but is located in a fenced lot in a residential neighborhood.  The highest perforations 
are located 90 feet below ground level.  A clay layer is located at 42 feet deep which is about 29 
feet thick.  The well has an Aurora deep well turbine pump with a 25-hp U.S. electric motor.  The 
well exceeds the iron and manganese secondary standards. 
 
OCSD has never used the Well 7 as an active source.  During the 2017 Sanitary Survey, 
OCSD requested the well be inactivated.  DDW inactivated Well 7 per OCSD’s request. 
 

Table 2:  Active Well Information 
Source 
Name 

PS Code 
Well Yield 
(gpm) 

Highest 
Perforations (ft) 

Pump Type and Horse 
Power (hp) 

Pump Capacity 
(gpm) 

Well 4 
4010005-
002 

300 114 
Berkeley deep water 
turbine pump, 40-hp 

300 

Well 6 
4010005-
004 

350 300 
Peerless deep water 
turbine pump, 75-hp 

350 

Well 8 
4010005-
006 

1,000 380 
Aurora deep well turbine 
pump, 125-hp 

1,000 

Note:  ft = feet, hp = horsepower, gpm = gallons per minute 

 

Table 3:  Water Demand Data 

Year 